
15

1

19

14

1238

18

29

37

61117

13

323416

33

31

35

30

7

36

4

3

22

2

21

23

12

20

9

25

24 26

28

5

4041

5

12

8

39

107

42

2726

LC
588.00.00

 LC588 TYRE CHANGER SPECIFICATIONS



ITEM PART № Description. QTY

1 6003201  VERTICAL MOVABLE ARM 1

2 6000950  VERTICAL MOVABLE ARM SUPPORT SHAFT 1

3 6001001 CIRCULAR GUIDERAIL WAHER 1

4 5006041 BOLT M12X30 1

5 6000951 VERTRCAL MOVABLE ARM LINK SHAFF 2

6 6001087 WASHER STANDARD SPRING 1

7 5004008 NUT M6 11

8 5010043 WASHER 6 6

9 5000057 BOLT M6X20 3

10 5010058 WASHER  6 3

11 6001066 WASHER STANDARD SPRING 1

12 5010109 CIRCLIP 24 8

13 6001109 SHAFT RETAINING WASHER 1

14 6001084 TRAILER OIL RANK 1

15 5010006 WASHER 10 2

16 6001156 HYDRAULIC PUMP 1

17 6000904 BODY 1

18 6001006 MACHINE BODY 1

19 6000952 HYDRALIC CYLINDER 1

20 6001098 TAILER ASSEMBYLY DRAWING 1

21 5004222 NUT M16 2

22 6001064 ROLLING WHEEL 2

23 5000059 BOLT M16X80 2

24 5004020 BOLT M10X25 3

25 6001059 TRAILER 1

26 5004041 WASHER 10 5

27 5004009 SCREW M10X25 2

28 5000055 WASHER 8 1

29 6003202 ELECTRICAL CONTROL CABINET 1

30 6001070 VALVE COVER 1

31 6001069 DORBLE ROD SCREW 4

32 5500040  PRESSURE-PROOF RUBBER HOSE  L1800 1

33 5500060  PRESSURE-PROOF RUBBER HOSE  L1850 1

34 5500059  PRESSURE-PROOF RUBBER HOSE  L1000 2

35 5500061  PRESSURE-PROOF RUBBER HOSE  L1200 2

36 5000060 ACORN NUT M6 4

37 6003203 PROTECTIVE COVER 1

38 6000997 SHORT PIN SHAFT 1

39 5008063 WASHER 6 4

40 5008122 WASHER 6 4

41 5004008 NUT M6 4

42 5000051 BOLT M8X12 1

LC588.00.00
09.01

LC588 TYRE CHANGER SPECIFICATIONS

Page16of2



30

24

23

19

12

18
20

13

1

9

15

14

10

2

27

28

16

22

25

21

8

7

3

5
4

1817

611

26 16

ITEM PART № FILE NAME DESCRIPTION Description. QTY PRICE

1 6001011 LC588.04.00 主轴部分 MAIN SHAFT 1

2 6000932 LC588.02.01.00A
升降臂组焊(使用1.8Kw电机

)
WELDING VERTICAL MOVABLE 

ARM
1

3 6001200 LC588.04.00W 蜗轮箱部分 WORM BOX 1

4 6001154 LC588.12.03.00 主轴油缸 MAIN SHAFT OIL TANK 1

5 6001045 LC588.04.24.00 主轴油缸罩组焊 MAIN SHAFT OIL TANK HOOK 1

6 5000056 螺栓 GB5782  M10X45 螺栓 GB5782  M10X45 BOLT M10X45 6 1.353

7 6001044 LC588.04.23 支撑角铁 SUPPORT ANGLE IRON 2

8 5000048
GB_HEXAGON_TYPE21 M6X10-

10-N
螺钉GB6190-M6X10 SCREW M6X10 8

9 5000049 螺母六角1型 GB889.1M24 螺母六角1型 GB889.1M24 NUT M24 1 4.25

10 6000948 LC588.02.02 轴承套 BEARING BUSHING 2

11 5004041 垫圈 GB97.1-10 垫圈 GB97.1-10 WASHER 10 14 0.14

12 6001150 LC588.05.03 皮带轮罩 BELT PULLEY BELT 1

13 5000062 Belt V_A710 三角带 TRIANGLE BELT A710 2

14 6001053 LC588.05.02 电机皮带轮罩板
MOTOR BELT PULLEY COVER 

PLATE
1

15 5000067
GB_CROSS_SCREWS_TYPE4 
M10X30-25  H type-N

螺钉GB819-M10X30 SCREW M10X30 2

16 5010004 螺母 GB41-M10 螺母 GB41-M10 NUT M10 8 0.30

17 5000055 垫圈A级 GB97-8 垫圈A级 GB97-8 WASHER 8 4 0.10

18 5000051 螺栓 GB5781  M8X16 螺栓 GB5781  M8X12 BOLT M8X12 6 0.19

19 6001058 LC588.05.05 连板销 CONNECTING PIN 2 2.76

20 5004046 垫圈 GB93-8 垫圈 GB93-8 WASHER 8 2 0.057

21 5500006 Motor Y-90L-4 电机380V_1.8kW_IP54 MOTOR 380V 1

22 6001056 LC588.05.04 小皮带轮 SMALL BELT PULLEY 1

23 6001051 LC588.05.01A1 支架 SUPPORT BRACKET 1

24 5000054
GB_HEXAGON_TYPE21 M6X14-

14-N
螺钉GB6190-M6X14 SCREW M6X14 1

25 5000053
GB_CONNECTING_PIECE_KEYS

_CSK 8X32
平键GB1096-8X32 PLAIN KEY 8X32 1 1.85

26 5010029 螺栓 GB5781-M10X50 螺栓 GB5781-M10X50 BOLT M10X50 2 1.296

27 5000089 螺栓 GB5781 M10X40 螺栓 GB5781 M10X40 BOLT M10X40 4 0.9

28 5010006 垫圈 GB93-10 垫圈 GB93-10 WASHER 10 4 0.3

29 5004008 螺母 GB41-M6 螺母 GB41-M6 NUT M6 1 0.075

30 6001149 LC588.02.05 升降臂后罩
VERTICAL MOVABLE ARM 

BACK COVER
1

REVISION 

LC
588.02.00

6003201 VERTICAL MOVABLE ARM

Page16of3



30

24

23

19

12

18

20
13

1

9

15

14

10

2

27

28

16

22

25

21

8

7

3

5
4

1817

611

26 16

ITEM PART № Description. QTY

1 6001011 MAIN SHAFT 1

2 6000932 WELDING VERTICAL MOVABLE ARM 1

3 6001200 WORM BOX 1

4 6001154 MAIN SHAFT OIL TANK 1

5 6001045 MAIN SHAFT OIL TANK HOOK 1

6 5000056 BOLT M10X45 6

7 6001044 SUPPORT ANGLE IRON 2

8 5000048 SCREW M6X10 8

9 5000049 NUT M24 1

10 6000948 BEARING BUSHING 2

11 5004041 WASHER 10 14

12 6001150 BELT PULLEY BELT 1

13 5000062 TRIANGLE BELT A710 2

14 6001053 MOTOR BELT PULLEY COVER PLATE 1

15 5000067 SCREW M10X30 2

16 5010004 NUT M10 8

17 5000055 WASHER 8 4

18 5000051 BOLT M8X12 6

19 6001058 CONNECTING PIN 2

20 5004046 WASHER 8 2

21 5500006 MOTOR 380V 1

22 6001056 SMALL BELT PULLEY 1

23 6001051 SUPPORT BRACKET 1

24 5000054 SCREW M6X14 1

25 5000053 PLAIN KEY 8X32 1

26 5010029 BOLT M10X50 2

27 5000089 BOLT M10X40 4

28 5010006 WASHER 10 4

29 5004008 NUT M6 1

30 6001149 VERTICAL MOVABLE ARM BACK COVER 1

REVISION 

LC588.02.00
09.01

6003201 VERTICAL MOVABLE ARM

Page16of4



ITEM PART № Description. QTY

1 6001023 PIN SHAFT 8

2 5000001 SCREW M6X8 8

3 6001024  PULLING PLATE 4

4 5000002 SCREW M8X16-N 4

5 6001025 GRIPPING CLAW A 4

6 6001026 GRIPPING CLAW B 4

7 5000003 SCREW M8X12 8

8 5000004 BOLT M14X80 12

9 6001018 CLAMP SUPPORT 4

10 6001022 PAD 1

11 6001030 PROTECTION BUSHING 1

12 6001012 SPINDLE WELDING 1

13 5500001 FELT D110Xd105X5 1

14 6001031 EXTERNAL FURREULl OF MAIN SHAFT 1

15 5004220 SCREW M6X10 8

16 6001048 GUIDE PLATRE 4

17 6001028 ROLLER 4

18 5000006  NUT M14 12

19 6001027 GRIPPING CLAW  4

20 6001021 SUPPORT BRACKET 1

21 5000008 PLAIN KEY 20X56 1

22 5000007 WASHER 6 8

LC588.04.00

09.01

1

7

22

12

19

5

10

21

9 8

88

3

9 18

18

2
4

1

17

2011

13

16

6
15

14

6001011 PRINCIPAL AXIS ASSEMBLY

Page16of5



ITEM PART № Description. QTY

1 6001041  WORM BOX FRONT TERMINATION 1
2 6001037 WORM BOX 1
3 6001148 PAPER WASHER 2
4 6001039 WORM BOX BACK TERMINATIION 1
5 6001033  MAIN SHAFT ADJUSTING WASHER 1
6 6001034 WORM 1
7 6001032 WASHER 2
8 5000009 O-RING 300X2.65 1
9 6001038  COVER OF WORM BOX 1
10 5500002 OIL DISPLAY M27X1.5 1
11 5006006 SCREW M6X16 12
12 5000011 O-RING 15X3.55 2
13 6001155 BOLT 2
14 5000013 O-RING  A D100X5.3 1
15 5000012 OIL CUP M8X1 1
16 5000014 PLAIN KEY 8X40 1
17 6001040 WORM SHAFT 1
18 5000015 ROLLING BEARING 30205 2
19 5000016 SEALING WASHER W42X25X7 1
20 6001042 LARGE BELT PULLEY 1
21 6001043 CIRCLIP 1
22 5000019 BOLT M8X25 1
23 5000017 SCREW M6X25 12
24 5000018 WASHER 8 1
25 5010138 WASHER 1
26 5006445 SCREW M8X35 1
27 5002060 NUT M8 1

21 20

23

12

2

5

7

14

1
163

19

18

17
25

4

8

6

13

11

10

9

2224

13

12
26 27

23

LC588.04.00W
09.01

6001200 WORK BOX ASSEMBLY

Page16of6



22

21
23

9

6

20

12

15

14

18

16

8

10

1

4

11

5

25

7

19

3

33

2

34

17

27

28

29

31

24

32

30

26

13

LC
588.12.03.00

09.02

6001154 OIL GUIDE WIRE PLUG ASSEMBLY



ITEM PART № Description. QTY

1 6001122 PISTON ROD 1

2 6001121 PISTON 1

3 5500009 SEALING RING 95X75X35 1

4 6001123 OIL TANK FRONT COVER 1

5 5500010 RING 35X42.2X35 1

6 5500011 SUPPORT RING 35X43X12 1

7 5500012 GUIDE BELT 1

8 6001117 MAIN SHAFT OIL TANK BODY 1

9 5500028 COPPER PAD 22X14X2 6

10 6001133 OIL TUBE CONNECTOR JOINTS MOUTH 1

11 5500014 PRESSURE-PROOF RUBBER HOSE C 429 1

12 5500015 PRESSURE GAUGE 1

13 5000037 RING 31.5X2.65 6

14 5500019 CIRCLIP 4

15 5000038 RING 8X1.8 5

16 5500022 OIL GUIDE VALVE SHAFT FURREUL 1

17 5000035 SCREW M6X16 2

18 5500016 CLAMP BUSHING 1

19 5006447 RING 20X2.65 2

20 6003199 WASHER 1

21 5506510 OIL GUIDE VALVE CORE 1

22 5006451 SCREW M14X10 4

23 5500013 A TERMINATION PRESSURE HOUE 1

24 5500013 A TERMINATION PRESSURE HOUE 2

25 6001136 OIL ROUTE DOUBLE SCREW ROD 2

26 6003198 PRESSURE GAUGE CONNECTOR 1

27 5500018 OIL GUIDE VALVE CORE 1

28 6001125 NUT-LOCK 1

29 6001124 OIL PIPE DOUBLE SCREW ROD 1

30 6003200 NUT M10 1

31 5500020 OIL GUIDE LOCK VALVE SHAFT 1

32 5006448 PIN 2.5X45 1

33 5006452 RING 34.5X3.55 1

34 5006495 NUT M24 1

LC588.12.03.00

09.02
6001154 OIL GUIDE WIRE PLUG ASSEMBLY



6

1

3
2 42

5

45

46

36

8

10

7

48

9

31

25

18

19

37

26

24

39

38

12

15

14

17

13

44 16

35

27

28

30 32

34

33 31

22

4

43

41 2021

2947

LC588.03.00

6000952 TRAILER ASSEMBL

11

Page16of9

40



LC588.03.00
09.01

ITEM PART № Description. QTY

1 6000985 SHARP-NOSE TOOL,SUCH AS NIPPER PLIER 1
2 6000986 PIN 1
3 6000988 NUT 2
4 6000987 SCREW-FIX 2
5 6000991 EXTENSION SPRING CONNECT PLATE 1
6 6000992 DOUBLE TOOL SUPPORT 1
7 6000993 TURNTABLE 1
8 6000976 BEARING 2
9 6000989 CORE SHAFT 1
10 6000990 CONNECT SHAFT 1
11 5010005 HANDBALL M12 1
12 6002067 EXTENSION SPRING 1
13 6008909 TIGER HOOK 1
14 6000979 ECCENTRIC SHAFT 1
15 5000030 BOLT M8X30 1
16 5002060 NUT M8 3
17 5000026 NUT M20X1.5 1
18 5000034 SCREW M10X70 12
19 6000956 GUIDERAIL SUPPORT 4
20 5010006 WASHER 10 16
21 5010004 NUT M10 16
22 5000020 BOLT M12X25 2
23 5000021 WASHER 12 2
24 6001002 TRAILER CIRCULAR GUIDERAIL 1
25 6001001 CIRCULAR GUIDERAIL WAHER 2
26 6000945 TRAILER ASSEMBLY 1
27 6000974 POSITION STUD 1
28 5000118 POSITION STUD 1
29 5000023 SCREW M6X10 1
30 5000025 PIN 6X30 1
31 5000024 PIN 6X20 2
32 6000970 FIX LOCK PRESSER 1
33 6001180 CONNECTING  PLATE 1
34 6000973 PIN-FIX 1
35 6000957 TOOL SUPPORT 1
36 5000028 PIN 12X100 1
37 6000947 TRAILER PLANE 1
38 6000984 PRESS SPRING 1
39 6000983 NUT BUSHING 1
40 6000981 WASHER 1
41 5004221 WASHER 10 16
42 5004237 LOCK NUT M27*2 1
43 5006446 SCREW M10X35 4
44 6003204 BOLT M8X45 1
45 5506513 EXTENSION SPRING 1
46 6003205 WEARABLE WASHER 1
47 5004008 NUT M6 1
48 5000012 OIL CUP M8X1 1

6000952 TRAILER ASSEMBL

Page16of10



10

9

5

8 7
4

6

21

20

16

15

13

1718

14

11

21

3

19

12

LC588.12.01.00
09.01

ITEM PART № Description. QTY

1 5000050 NUT-LOCK 1

2 5500036 PTEE L43 1

3 6001104 PISTON 1

4 5500035 O-RING48.7x3.55 3

5 6001105 PISTON ROD ASEMBLY WELDING PART 1

6 6001108 DIRECTION BUSHING 1

7 5500034 DUST-PROOF GASKET 25x33x5 1

8 5500033  U SEALING RING 25x33x8.2 1

9 5500032 SEALING RING  D25 1

10 5500031 SUPPORT RING 25X30X5.6 1

11 6001099 OIL TANK BODY 1

12 5500028 COPPER PAD 22X14X2 10

13 5500014 PRESSURE-PROOF RUBBER HOSE  C 429 2

14 6001133 OIL TUBE CONNECTOR JOINTS MOUTH 2

15 5500037 HYDRAULIC LOCK 1

16 6001132 JOINTS MOUTH 2

17 6001124 OIL PIPE DOUBLE SCREW ROD 2

18 5500016 CLAMP BUSHING 2

19 6001125 NUT-LOCK 2

20 5500030 PREASURE HOSE(B-TERMINATION)L=850 1

21 5500030 PREASURE HOSE(B-TERMINATION)L=1100 1

6001098 TAILER ASSMBLY DRAWING

Page16of11



LC588.12.02.00

09.01

1

2
3

4
5

6
8

157
9

10
11

12

13
14

16

ITEM PART № Description. QTY

1 6001114 PISTON ROD PIECES 1

2 5000046 SEALING RING 2

3 6001104 PISTON 1

4 5000045 SEALING RING 1

5 5000044 NUT-LOCK 1

6 6001133 OIL TUBE CONNECTOR JOINTS MOUTH 2

7 5500028 COPPER PAD 22X14X2 5

8 6001110 OIL TANK BODY 1

9 5000043 SEALING RING 1

10 6001108 DIRECTION BUSHING 1

11 5500031 SUPPORT RING 25X30X5.6 1

12 5500032 SEALING RING  D25 1

13 5500033  U SEALING RING 25x33x8.2 1

14 5500034 DUST-PROOF GASKET 25x33x5 1

15 5500030 PREASURE HOSE(B-TERMINATION)L=1800 1

16 5506514 PREASURE HOSE(B-TERMINATION)L=1000 1

6001109 SHAFT RETAINING WASHER ASSENBLY

Page16of12



24

14

23

15

27

16

26

6

5

13

1

2

19

21

18
12

17203

28

11
9

10

5 4

20
22

25

29 30

ITEM PART № FILE NAME DESCRIPTION Description. QTY PRICE

1 5901100 5901100 电控箱轴架焊接
ELECTRICAL CONTROL 

CABINET
1

2 5500056 AD16-22D 指示灯
INDICATING LIGHT AD16-

22D
1 13.50

3 5901200 5901200 电控箱门组焊
ELECRICAL CABINET 

WELDING
1

4 5008063 垫圈 GB95-6 垫圈 GB95-6 WASHER   6 4 0.016

5 5004001
GB_FASTENER_SCREWS_HSHCS 

M6X12-N
螺钉GB70.1-M6X12 SCREW M6X12 4

6 5006006 螺钉 GB70.1-M6X25 螺钉GB70.1-M6X25 SCREW M6X25 4 0.267

7 5901006 5901006 长销 LONG PIN 2

8 5002068
GB_CONNECTING_PIECE_RING

S_HR 4
开口挡圈 GB896-4 RING 4 2

9 5500058 M18x1.5 PG21 电缆锁头 CABLE LOCK M18X1.5 2 3.6

10 5502089 M20x1.5 PG21 电缆锁头 CABLE LOCK HEAD  M20X1.5 1

11 5500062 M27x1.5 PG21 电缆锁头 CABLE LOCK  M27X1.5 PG21 2

12 5500062 电缆锁头 M28X1.5 电缆锁头 M28X1.5 CABLE LOCK  M28X1.5 1 30.00

13 6001833 5901301 配电板 ELECTRICAL BLOCK BOARD 1

14 5500042 变压器JBK3-100
变压器JBK3-100 
带保险丝座

TRANSFORMER ASSEMBLY 
JBK3-100

1 146.00

15 5500051 交流接触器S-P12 交流接触器S-P12 AC CONTACTOR S-P12 2 85.20

16 5500052 三极断路器DZ47-60 三极断路器DZ47-60/3P/16A TRI-POLE CIRCUIT BREAKER 2 117.8

17 6001081 LC588.09.06A 接地端子 GROUND TERMINATOR 1

18 5500127 588TD-15A 接线排组件 LINE BANK ASSEMBLY 1

19 5500046 固定板35MM-1M(长) 长固定板  LONG FIXED PLATE 35mm 1

20 5009007 螺钉 GB/T818  M4X8-8 螺钉GB/T818-M4X8 SCREW M4X8- 15 0.023

21 5500053 固定夹 固定夹 FIXTURE CLAMP 2 3.00

22 5000010
GB_CROSS_SCREWS_TYPE1 
M4X10-10  H type-N

螺钉GB/T818-M4X10 SCREW M4X10 4

23 5500049 整流桥块KBPC-2510 整流桥块KBPC-2510
RECTIFIER BRIDGE BLOCK 

KBPC-2510
1 15.00

24 5000098
GB_CROSS_SCREWS_TYPE1 
M4X14-14  H type-N

螺钉GB/T818-M4X14 SCREW M4X14 4

25 5008069
GB_FASTENER_WASHER_SMWC 

4
垫圈 GB95-4 WASHER 4 5

26 5500048 组合开关LW5-25 组合开关LW5-25 COMBINED SWITCH 1

27 6001835 LC588.09.01.01 开关座板 SWITCH HOLDER 1

28 5500055 组合开关 组合开关 COMBINED SWITCH ASSEMBLY 1

29 5506415 门锁 门锁 DOOR LOCK 1

30 5509097
十字槽沉头螺钉 第1部分 
钢4.8级 GB-T 819.1-2000 
- M4X8-5.3  H type-N

螺钉GB819.1-M4X8 SCREW M4X8 2

REVISION 

LC
588.09.00

6003202 ELECTRICAL CAABINET ASSEMBCY

Page16of13



ITEM PART № Description. QTY

1 5901100 ELECTRICAL CONTROL CABINET 1

2 5500056 INDICATING LIGHT AD16-22D 1

3 5901200 ELECRICAL CABINET WELDING 1

4 5008063 WASHER 6 4

5 5004001 SCREW M6X12 4

6 5006006 SCREW M6X25 4

7 5901006 LONG PIN 2

8 5002068 RING 4 2

9 5500058 CABLE LOCK M18X1.5 2

10 5502089 CABLE LOCK HEAD  M20X1.5 1

11 5500062 CABLE LOCK  M27X1.5 PG21 2

12 5500062 CABLE LOCK  M28X1.5 1

13 6001833 ELECTRICAL BLOCK BOARD 1

14 5500042 TRANSFORMER ASSEMBLY JBK3-100 1

15 5500051 AC CONTACTOR S-P12 2

16 5500052 TRI-POLE CIRCUIT BREAKER 2

17 6001081 GROUND TERMINATOR 1

18 5500127 LINE BANK ASSEMBLY 1

19 5500046 LONG FIXED PLATE 35mm 1

20 5009007 SCREW M4X8 15

21 5500053 FIXTURE CLAMP 2

22 5000010 SCREW M4X10 4

23 5500049 RECTIFIER BRIDGE BLOCK KBPC-2510 1

24 5000098 SCREW M4X14 4

25 5008069 WASHER 4 5

26 5500048 COMBINED SWITCH 1

27 6001835 SWITCH HOLDER 1

28 5500055 COMBINED SWITCH ASSEMBLY 1

29 5506415 DOOR LOCK 1

30 5509097 SCREW M4X8 2

LC588.09.00
09.01

6003202 ELECTRICAL CAABINET ASSEMBCY

Page16of14



LC588.10.00 X
09.011

17

2

4

20

15

187

1413

912

11

19

31510

5681516

ITEM PART № Description. QTY

1 5500003 CROSS SWITCH TMRN-30 1

2 5500004 TORSION SWITCH 1

3 5000010 SCREW M4X12 8

4 6001086 COVER 1

5 5000031 SCREW M4X30 4

6 5010040  WASHER 4 4

7 5500005 MICROSWITCHE 2

8 5004049 WASHER  4 5

9 5500100 TORSION SPRING 1

10 5010122 WASHER 4 8

11 6001160 SHIFT DIRECTION SHAFT 1

12 6001501 BRACKET 1

13 6001502 SHIFT DIRECTION BUSHING 1

14 5000069 SCREW M4X8 1

15 5000068 WASHER 4 12

16 5000063 NUT M4 8

17 6001158 TORSION SWITCH PROTECTION COVER 1

18 6001500 操作盒 1

19 5500063 PROTECTIVE COVER 1

20 5500062 CABLE LOCK  M28X1.5 1

6001084 CONTROL PLATFORM

Page16of15



F588.00.00

09.01

4

2

1

3

6

5

ACCESSORY

ITEM PART № Description. QTY

1 5004094 20INCH CROWBAR 1

2 6001157 CALIPER 1

3 5500038 24INCH CROWBAR 1

4 6008830 PROTECTIVE COVER(OPTIONAL ACCESSORIES) 4

5 5506519 CROWBAR 1

6 5506518 BRUSH 1

Page16of16


	LC588.总装
	LC588.02.00.PDF上拆胎臂
	横1
	工程视图1

	竖1
	工程视图2

	竖2
	工程视图3


	LC588.04 拆胎头部分
	LC588.04蜗轮减速机
	LC588.12.03.00.PDF 主轴油缸
	横1
	工程视图1

	竖1
	工程视图3

	竖2
	工程视图4


	LC588.03.00导轨拖车
	LC588.12.01升降油缸
	LC588.12.02N拖板油缸
	LC588.09.00.PDF电气部分
	横1
	工程视图1

	竖1
	工程视图2

	竖2
	工程视图3


	LC588.10控制台
	F588.00附件



